

TEST REPORT

Report No.: D210202353_1

03 March 2021

APPLICANT: SHENZHEN HONGFU YA TRADE CO., LTD 深圳市弘富雅贸易有限公司 (C36540)

NO F069, 6F THE 1ST TRADING SQUARE
CHINA SOUTH CITY, PINGHU, LONGGANG
DIST. 龙岗区平湖镇华南城一号交易广场6楼F区069
SHENZHEN GUANGDONG
CHINA

Date of receipt : 24 Feb. 2021

Testing period : 26 Feb. 2021

: 02 Mar. 2021

Buyer: ---

Sample description: TOUCH SCREEN SYNTHETIC FABRIC WORK GLOVES WITH POLYESTER PALM REINFORCEMENT

Style / Article no. : 9022

Test(s) requested : PHYSICAL & CHEMICAL TEST

Service : REGULAR

Brand / Section : OZERO

Season : ---

End use : ---

Factory name : SHENZHEN BEIMELLI MANUFACTURE CO., LTD

Factory code : ---

For CE Marking : Yes

Previous report : ---

Product category : GLOVE

Product type : ---

Test stage : FIRST TEST

Supplier name : ---

Exported to : ---

1. Conclusion:

	Tests description	Conformity
	EN ISO 21420/EN 388	
1	Tear strength resistance: 2016	Level 2
2	pH - Textile (KCl solution)	Pass
3	Aromatic amines derived from azo colorants	Pass

Pass: requirements met Fail: requirements not met None: no requirement for this test N/A: not applicable

Approved by



Leo TOM KIT FAI
Operational Manager

TEST REPORT

Page 2/3

Report No.: D210202353_1

03 March 2021

APPLICANT: SHENZHEN HONGFU YA TRADE CO., LTD 深圳市弘富雅贸易有限公司 (C36540)

2. Sample(s) description assigned by laboratory:

- | |
|---|
| 1 PALM/BACK FINGERS - BLACK SYNTHETIC FABRIC - 60%NYLON+40%PU [SF-01] |
| 2 PALM REINFORCEMENT/ PALM FINGERS - BLACK 30%PU+70%POLYESTER [PU-01] |
| 3 PALM FINGERS (THUMB & INDEX FINGER) - BLACK 30%PVC & PU+70%POLYESTER [PU-02] |
| 4 FOURCHETTE - BLACK 100%POLYESTER [PES-01] |
| 5 BACK - BLACK TEXTILE - 94%POLYESTER+6%SPANDEX [SP-01] |
| 6 INTERLAYER (BACK TEXTILE) - GREY FOAM [LIN-01] |
| 7 LINING (BACK TEXTILE) - BLACK 100%POLYESTER [LIN-02] |
| 8 BACK/BACK OF INDEX FINGER/CUFF - BLACK SUFACE 100%POLYESTER+SBR (STYRENE BUTADIENE RUBBER) [SBR-01] |
| 9 BINDING - BLACK 100%POLYESTER [PES-02] |
| 10 VELCRO STRAP - BLACK/WHITE PVC [PVC-01] |



D210202353-1



D210202353-2

TEST REPORT

Report No.: D210202353_1

03 March 2021

APPLICANT: SHENZHEN HONGFU YA TRADE CO., LTD 深圳市弘富雅贸易有限公司 (C36540)

3. Gloves (2 pairs)--

Whole glove : Palm

	Method	Client Requirement	Unit	Result	Conformity
▲ 4.1. Tear strength resistance: 2016	EN 388:2016				
Tear strength			N	35	
Tear strength (2)			N	42	
Tear strength (3)			N	32	
Tear strength (4)			N	33	
Performance level				2	

Back : Black textile 94% polyester/6% spandex

	Method	Client Requirement	Unit	Result	Conformity
(+) 4.2. pH - Textile (KCl solution)	ISO 3071:2020				Pass
pH value		3.5< - <9.5		5.8	
(+) 4.2. Aromatic amines derived from azo colorants	ISO 14362-1:2017 (combined extraction)				Pass
Accessible with fibre extraction		<30	mg/kg	<5	
Accessible without fibre extraction		<30	mg/kg	<5	

Interlayer(back textile) : Grey foam

	Method	Client Requirement	Unit	Result	Conformity
(+) 4.2. pH - Textile (KCl solution)	ISO 3071:2020				Pass
pH value		3.5< - <9.5		5.9	

END OF TEST REPORT

(+)CNAS accreditation

▲: The test was carried out by external accredited laboratory under their accreditation scope.